Lofrans’< MAINTENANCE KIT

THE ORIGINAL WINDLASS far‘ATLAS&LION 1000
Code: /72045

Spare Parts Included:

Code Description Quantity
226 Washer for M8 screw 4
227 Nut -M8 4

259A Hd cap screw - M8x42 (Freefall version) 1
280 Circlip 25 DIN 471 2
319 Seal 25x42x7 1
637 Key 8x7x30 1
639 Washer 1
691 Screw - M5x12x10 6
801 O ring - 150 1
1083 O ring - 3250 1
1201 Screw - M8x42 1
1214 Hd cap screw - M5x80 2

1217A Seal 20x37x7 1

1218A Circlip 37 DIN 472 1
1220 Cap 1
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